
Biosphere Environment and Health Systems Series

Volume 2

Policies and Guidelines
on

Wastewater Disposal Systems

Compiled by

Bonifacio B. Magtibp1



Biosphere Environment and Health Systems Series

Volume 2

Policies and Guidelines
on

Wastewater Disposal Systems

Compiled by

Bonifacio B. Magtibay
LIBRARY IRC

PO Box 93190, 2509 AD THE HAGU
Tel.: +31 70 30 689 80
Fax: +31 70 35 899 64

BARCODE



Philippine Copyright
1999
by

BONIFACIO B. MAGTIBAY

No.

Every copy of this book must bear the genuine signature of
Engr. Bonifacio B. Magtibay. Copies not having the signature will

be deemed to have emanated from an illegal source.

Published by

Philippine Center for Water and Sanitation
International Training Network (ITN) Foundation, Inc.
[...]
supplies necessary to perform analytical work to support
industrial waste control programs, when necessary, shall normally
be included in the same laboratory. The laboratory size and
arrangement must be sufficiently flexible and adaptable to
accomplish these assignments. The layout should consider future
needs for expansion in the event that more analytical work is
needed.

CHAPTER VI

PRELIMINARY TREATMENT, FLOW
EQUALIZATION, AND SETTLING

SEC. 52. Screening Devices. - Bar racks or bar screens shall be provided
through which all raw wastewater shall pass in order to protect
pumps and other equipment and to give better assurance of
continuous operation of the plant.

, a. Bar spacing and shape-Manually cleaned bar screens shall
be constructed with a slope of 30 to 45 degrees from the
horizontal and shall have openings not less than 2.54 cm.
Construction should be such that they can be conveniently
raked. Clear openings for mechanically cleaned screens may
be not less than 1.6 cm and not greater than 4.4 cm.

50 BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES



Vol. 2; POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

b. Velocities - Approach velocities at normal operating flow
conditions shall not be less than 0.38 m/s to prevent settling
and not greater than 0.90 m/s to prevent forcing material
through the openings.

c. Channels - Dual channels shall be provided and equipped
with the necessary gates to isolate flow from a.»y screening
unit. Provisions shall also be made to facilitate dewatering
each unit. The channel preceding and following the screen
shall be shaped to eliminate stranding and settling of solids.

d. Invert - The screen channel invert shall be located 7.5 to
15.0 cm below the invert of the incoming sewer.

e. Disposal of Screenings - Facilities must be provided for
removal, handling storage, and disposal of screenings in a
sanitary manner. Manually cleaned screening facilities shall
include an accessible platform from which the operator may
rake screenings easily and safely. Suitable drainage facilities
shall be provided for both the platform and the storage
areas.

f. Auxiliary Screens - Where a single mechanically cleaned
screen is used, an auxiliary manually cleaned screen shall be
provided. Where two or more mechanically cleaned screens
are used, the design shall provide for taking any unit out of
service without sacrificing the capability to handle the peak
design flow.

SEC. 53. Fine Screens - Fine screens may be used in lieu of primary
sedimentation provided that subsequent treatment units are
designed on the basis of anticipated screen performance. Fine
screens shall not be considered equivalent to primary
sedimentation, when fine screens are used, additional provisions
for the removal of floatable oils and greases shall be considered.
A minimum of two fine screens shall be provided, each unit
being capable of independent operation. They shall be preceded
by a mechanically cleaned bar screen or other protective devices.
Comminuting devices shall not be used ahead of fine screens.
Hosing equipment shall be provided to facilitate cleaning. The
screens should be installed in a manner that allows their removal
for servicing.

BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES 51



Vol. 2: POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

SEC. 54. Comminutors -

a. Comminutors shall be used in plants that do not have primary
sedimentation or fine screens, and shall be preferably
provided in cases where mechanically cleaned bar screens
will not be used.

b. Design Considerations - Comminutors should preferably
located downstream of any grit removal equipment and
shall have adequate capacity to handle peak flow. If not
preceded by grit removal equipment, it shall be protected
by a 15 cm deep gravel trap.

c. By-pass - Where shredding devices are employed, the
comminutor shall be arranged in such a manner as to provide
automatic diversion of sewage flow exceeding the design
capacity of the comminutor into an auxiliary screening unit.
Provision shall be made for servicing the units in place and
removing units from their location for servicing.

SEC. 55. Grit Removal Facilities - Grit removal facilities are recommended
for plants treating sewage from sanitary sewers where the
accumulation or grit is anticipated. The Engineering Report
should include full justification of grit chambers are not included
in the design. Grit removal facilities shall be located ahead of
pumps and comminuting devices. Coarse bar racks should be
placed ahead of grit chambers.

a. Grit removal units featuring mechanical means of removal
shall have dual channels so arranged that one grit removal
unit is in service while the other is being cleaned. One
chamber may be arranged to furnish a manually cleaned bar
screen. For a small treatment plant, single band cleaned
channels with bypass are acceptable. The velocity of
wastewater flow through the unit shall be reduced to 0.30
meter per second at maximum flow.

b. Manually cleaned grit channels shall be provided with
facilities for draining them to permit proper cleaning.

SEC. 56. Measuring Devices. Measuring devices shall be provided for
measuring the wastewater flow received and/or the rates and

52 BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES



Vot 2: POLICIES AND GUIDELINES ON WASTE WATER DISPOSAL SYSTEMS

total dally amounts of effluent discharged at all plants. Devices
for measuring an average flow of 250 liters per second or greater
for all mechanical plants shall include instrumentation for
continuously recording, indicating and totalizing flows.

SEC. 57. Settling-General and Design Considerations.-

a. Multiple settling units capable of independent operation
are desirable and shall be provided in all plants where design
flows exceed 400 mVday. Plants not having multiple units
shall include provisions to insure continuity of treatment.

b. Dimensions - The minimum length of flow from inlet to
outlet should be 3.0 meters unless special provisions are
made to prevent short-circuiting. The sidewater depth for
primary clarifier shall be as shallow as practicable, but not
less than 2.0 m. Clarifiers following the activated sludge
process shall have sidewater depths of at least 3.7 m to
provide adequate separation zone between the sludge
blanket and the overflow weirs. Clarifiers following fixed
film reactors shall have sidewater depth of at least 2.0 m.

c. Surface Settling Rates (Overflow Rates)

i. Primary Settling Tanks - Surface settling rates for
primary tanks should not exceed 40 m3/m2.d at design
average flows or 60 m3/m2.d for peak hourly flows.
Clarifier sizing shall be calculated for both flow
conditions and the larger surface area determined shall
be used. Primary settling of normal domestic sewage
can be expected to remove 30 to 35 percent of the
influent BOD. However, anticipated BOD removal for
sewage containing quantities of industrial wastes (or
chemical additions to be used) should be determined
by laboratory tests and consideration of the quantity
and character of the wastes.

ii. Intermediate Settling Tanks - Surface settling rates for
intermediate settling tanks following a series units of
fixed film reactor processes shall not exceed 60 m3/
m2.d based on peak hourly flow.

BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES 53



VoL 2: POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

iii. Final Settling Tanks - Settling tests should be conducted
wherever a pilot study of biological treatment is
warranted by unusual waste characteristics or treatment
requirements. Testing shall be done where proposed
loadings go beyond the limits set forth in this Section.

Surface settling rates for settling tanks following trickling
filters or rotating biological contactors shall not exceed 50
m3/m2.d based on peak hourly flow.

To perform properly while producing a concentrated return
flow, activated sludge settling tanks must be designed to
meet thickening as well as solids separation requirements.
Since the rate of recirculation of return sludge from the
final settling tanks to the aeration or re-aeration tanks is
quite high in activated sludge processes, the weir overflow
rate should be adjusted for the various processes to minimize
the problem with sludge loadings, density currents, inlet
hydraulic turbulence, and occasional poor sludge settleability.
The hydraulic design of intermediate ad final settling tanks
following the activated sludge process shall be based upon
the anticipated peak hourly rate for the area downstream
of the inlet baffle. The hydraulic loadings shall not exceed
50 mVm2.d for conventional, step aeration, contact
stabilization carbonaceous stage of separate-stage
nitrification; 40 m3/m2.d for extended aeration and 33 m3/
m2.d for the separate-stage nitrification. The solids loading
for all activated sludge processing shall not exceed 250
kg/ m2.d at the peak rate. Consideration should be given to
flow equalization.

d. Inlet Structures - Inlets should be designed to dissipate the
inlet velocity, to distribute the flow equally, both horizontally
and vertically and to prevent short-circuiting. Channels
should be designed to maintain a velocity of at least 0.30
m/s at one-half of the design flow. Corner pockets and
dead ends should be eliminated and corner fillets or
channeling used where necessary. Provisions shall be made
for elimination or removal of floating materials in inlet
structures.

e. Weirs - Overflow weirs shall be designed so as to prevent

54 BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES



Voi 1: POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

turbulence in the sedimentation units and shall be adjustable
for leveling. Weir loadings shall not exceed 124 mVm2.d
for plants designed for average flows of 3,800 mVd or
less. Special consideration shall be given to weir loadings
for plants designed for flows in excess of3,000m3/dbut
such loadings shall preferably not exceed 186 m3/m2.d. If
pumping is required, weir loading shall be related to pump
delivery rates to avoid short-circuiting. Weir throughs shall
be designed to prevent submergence at maximum design
flow, and to maintain a velocity of at least 0.3 m/s at one-
half design flow.

f. Submerged Surfaces - The tops of throughs, beams and
similar submerged construction elements shall have a
minimum slope of 1,4 vertical to 1 horizontal; the underside
of such elements should have a slope of 1 to 1 to prevent
the accumulation of scum and solids.

g. Unit Dewatering - Unit dewatering features shall conform
to the provisions outlined in Section 47 (C) above. The
bypass design should also provide for redistribution of the
plant flow to the remaining units.

h. Freeboard - Walls of settling tanks shall extend at least
0.15 m above the surrounding ground surface and shall
provide not less than 0.30 m freeboard. Additional
freeboard or the use of wind screens is recommended where
larger settling tanks are subject to high velocity wind currents
that would cause tank surface waves and inhibit effective
scum removal.

SEC. 58. Non-Mechanical Settling Tanks.- In general, the use of non-
mechanical settling tanks shall not be approved except in
installations too small to warrant the use of mechanically
equipped tanks.

SEC. 59. Sludge and Scum Removal.-

a. Effective scum collection and removal facilities including
baffling, shall be provided ahead of the outlet weirs for
primary settling tanks and should be provided for settling
tanks following trickling filters. The unusual characteristics

BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES 55



VoL 2; POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

of scum which may adversely affect pumping, piping, sludge
handling and disposal, should be recognize in design.
Provisions may be made for the discharge of scum with
the sludge; however, other special provisions for disposal
may be necessary.

b. Sludge Removal - Sludge collection and withdrawal facilities
shall be designed to assure rapid removal of the sludge.
Suction withdrawal should be provided for activated sludge
plants designed for reduction of nitrogenous oxygen demand
and is encouraged for those plants designed for
carbonaceous oxygen demand reduction.

c. Sludge Hopper - The minimum slope of the side walls shall
be 1.7 vertical to 1 horizontal. Hopper wall surfaces shall
be made smooth with rounded corners to aid in sludge
removal. Hopper bottoms shall have a maximum dimension
of 0.6 m. Extra depth sludge hoppers for sludge thickening
are not acceptable.

d. Cross Collectors - Cross collectors serving one or more
settling tanks may be useful in place of multiple sludge
hoppers.

e. Sludge Removal Piping - Each hopper shall have an
individually valved sludge withdrawal line at least 150 mm
in diameter for pump suction and discharge, or 200 mm for
gravity withdrawal. The static head available for pumping
withdrawal of sludge shall be 0.76 m or greater and 1.80
m for gravity, as necessary to maintain a 0.9 m/s velocity in
the withdrawal pipe. The slope of gravity-discharge piping
shall not be less than 3 percent. Clearance between the end
of the withdrawal line and the hopper walls shall be sufficient
to prevent "bridging" of sludge. Adequate provisions shall
be made for rodding or back-flushing individual pipe-runs.
(Piping shall also be provided to return waste sludge to
primary clarifiers.)

f. Sludge Removal Control - Sludge walls equipped with
telescopic valves or other appropriate equipment shall be
provided for viewing, sampling and controlling the rate of
sludge withdrawal. The use of easily maintained sight glass

56 BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES



Vol. 2; POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

and sampling valves may be appropriate. A means for
measuring sludge removal rate shall be provided. Air lift
type of sludge removal will not be approved for removal
of primary sludge, sludge pump motor control systems shall
include time clocks and valve activators for regulating the
duration and sequencing of sludge removal.

CHAPTER VH

SLUDGE HANDLING AND DISPOSAL

Sec. 60. Process Selection Consideration.- The selection of sludge
handling and disposal methods shall include the following
considerations: (a) energy requirements; (b) efficacy of sludge
thickening; (c) complexity of equipment; (d) staffing
requirements; (e) toxic effects of heavy metals and other
substances on sludge stabilization and disposal; (f) treatment of
side-stream flow such as digester and thickener supernatant; (g)
a back-up method of sludge handling and disposal; (h) and
methods of ultimate sludge disposal.

SEC. 61. Sludge Thickeners. - As the first step of sludge handling, the
need for sludge thickeners to reduce the volume of sludge should
be considered. The design of thickeners (gravity, dissolved-air
floatation, centrifuge, and others) shall consider the type and
concentration of sludge, the sludge stabilization process, the
method of ultimate sludge disposal, chemical needs, and the cost
of operation. Particular attention shall be given to the pumping
and piping of the concentrated sludge and possible onset of
anaerobic conditions. The sludge should be thickened to at least
5 percent solids prior to transmission to digesters.

SEC. 62. Anaerobic Sludge Digestion.-

a. Multiple Units-Multiple tanks are recommended. Where a
single digestion tank is used, an alternate method of sludge
processing or emergency storage, such as lagoon, to maintain
continuity of service shall be provided.

b. Depth - For those units proposed to serve as supernatant
separation tanks, the depth shall be sufficient to allow for
the formation of a reasonable depth of supernatant liquor.

BIOSPHERE ENVIRONMENT AND HEALTH SYSTEMS SERIES 57



Vol. 2: POLICIES AND GUIDELINES ON WASTEWATER DISPOSAL SYSTEMS

A minimum sidewater depth of 0.60 m is recommended.

c. Slope - The tank bottom should slope to drain toward the
withdrawal pipe. For a tank equipped with a suction
mechanism for withdrawal of sludge, a bottom slope not